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Fracture Toughness and Gluing Durability of Wood-Adhesive Joints.

Takumi HONDA

Summary . Concerning the API adhesive, continual cold water dipping and continual hot water dip-
ping and boiling cycle test was done, gluing durability was pursued from change of fracture
toughness Gic. The correlation of G survival rate and treat time (cycle) was calculated. Gluing du-
rability was evaluated with the half destruction peried in initial value ratio 50%. In case of the APIT
adhesive, the half destruction period of the hot water test was shorter a little than it of the PRF
adhesive.However,it seems tc have the Gluing durability which is equivalent to the PRF
adhesive,when it is synthetically judged including other test result.In addition, in not only API ad-
hesive but also PRF adhesive, it was confirmed that the Ge recovered by the redrying after the
treatment.The relationship between fracture load and wood failure of the adhesion system was
pursued,because it seemed to be Gw in the mixed fracture system of resin and wood.
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Fig. 1 Changes of fracture toughness Ge during
accelerated-aging test.
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Fig. 3 Relationships between Pmax and wood
failure on accelerated-aging test,
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Fig.4 Changes of moisture content and linear
gxpansion during accelerated-aging test.
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